2 e 33 16873| ROLLER. Cam
b O Ll WNS5| Mot Sold Separate. Drive Gear
i) M55| Mot Sold Separate, Plate/Stud A
36 12 12038 waSHER
¥ 10 40071 54| SCREW, (M2« 30)
38 10 40056 83| SCREW, (M4 = 6]
39 16886 CLIP

MERCURY [5 H.P. [4-5TROKE]) P Remote Control 4000 Side Maount b v
Serial Mbr B ange: ORO00001 THRU OROE7089 [USA)
Ref |Clazs|Part Description Qt Comment Foolnote &
1 M55| Mot Sold Separate, Housing-Fronl| 1
2 M55| Mot Sold Separate, Decal-F-HN-R |1
3 M55| Mot Sold Separate, Decal-Thrattle| 1
4 M5S| Mot Sold Separate, Decal-Run/0 |1
5 19 89774 PLUG, Key Swith Hole 1
5 17192| PLUG, Stop Switch Hole 1
7 17191 PLUG, Wire Hamess Hole 1
g 10 40056 85| SCREW, [M4 % 10) 2
| 16921 BRACKET. Lock Bar Support 1
10 10 7775510, SCREW, (M4 x10) 1
11 8581138| LOCK BAR. Red 1
12 24 16924 SPRING 1
13 8811397 2| HUB. Handle 1
14 281141 1| GRIF 1
15 881146 PLUG 1
16 A811374 1| CAP/DECAL ASSEMBLY 1
17 10 40118107 SCREW, M5« 18) 7
18 13 16923| LOCKWASHER, External 2
19 16893| HOLDER. Meutral Lock 1
20 16917| COVER 1
1 10 40116110 SCREW, [ME = 110) K]
22 291145] KMOR, Thraottle Friction 1
o 12 2 | 12 16896] WASHER 1
@ ", :/ “ ] 53 13194 RING. Fietaining ]
o, B3 P 75 16895 ARM ASSEMBLY, Brake 1
- . ¥ 3 23 16875 BEARING [1.75010] 2
\ \&u? @ 27 12 16874| ‘WASHER 1
4 3‘ 4 28 11 4138 5 NUT, [M5] 2
P & gl 29 54 85089941 CLIP ASSEMEBLY 2
ﬁﬂ il M55| Mot Sold Separate, Gear Shift Az 1
< Y / Kl 23 16868 BEARING [[75010) 1
S w9 / @) o a2 12 16870 WASHER 1
1
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